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v —_—

( I

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 25.00 dBm  Offset 9.98 d@ Mode Auto Sweep Ref Level 25.00 dBm  Offset 9.95 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
imit ¢heck PAES _jjggi‘g' CHBEKABS paks
a0 nhﬁm bPURIOUS_| INE_ABS PARS Line _§PURIOUS_| INE_ABS_] PARS
10 dBm 10 d8m
0 dem - 0 dem
f | o e |
-10 dBm \
) nl . |
-20 dBm } i |
SPURIOUS_LINE_ABS_ I } k 0 de
=30 uBii Ln 1y
= ! f oo M
-40 dam R "
-50 dem
-50 dBm
-60 derr
-60 dBm
-70 dem
-70 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.516 GHz | | |5 e ions
Spurious Emissions Range Lo Range U RBW Freguenc Power Abs ALimit
__Rangelow | Rangelp | RBW | Fraguancy Power Abs_| Alimit | 2,670 GHz 2.690 GHz 100.000 kHz 267154 GHz -1.84 dém -31.84 dB
2,475 GHz 2.490 GHz 1,000 MHz 249029 GHz -30.58 dBm -5.58 d& 2,600 GHz 2,691 GHz 500.000 kHz 2,69003 GHz -31.45 deém -21.45 dB
2.490 GHz 2.495 GHz 1.000 MHz 2,49494 GHz -27.67 dBm -14.67 d& 2,691 GHz 2,695 GHz 1.000 MHz 269114 GHz -30.71 dBm -20.71 dB
2,495 GHz 2.496 GHz 200,000 kHz 2,49595 GHz -33.07 dBm -20.07 d& 2,695 GHz 2.710 GHz 1.000 MHz 2.69530 GHz ~32.66 dbm ~19.66 dB
2,496 GHz 2.516 GHz 100.000 kHz 2,51477 GHz -0.55 dBm -30.55 di 2.710 GHz 2,715 GHz 1.000 MHz 2,71069 GHz -44.65 dBm Z19.65 dB
)
Il ( )j ] [ b o
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SPORTON LAB.

FCC RF Test Report

Report No. : FG250507B

Conducted Spurious Emission

LTE Band 41 / 5MHz

21.NOV.2

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spect 'y
Ref Level 0.00 dBm Offset 5.96 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 9.95 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit Gheck Limit ¢heck PABS
.10 dSME—pRERIGHE—ENE—ABE— nak -10 dBMP—HRUREOUE - INE—AR S PALS
20d8 20 dB
| SPURIOUS_LINE_ABS_  SPURIOUS_LINE_ABS_
-40 dam -40 dBm i
| AL Prente, v SR N . -
-50 dBm — — -50 dBm et - St
.60 dB -60 dB
70 dB -70 de
-80 dam -80 dBm
-90 dBm o0 dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Epurious Emissions [Spurious Emissions
Range Low Range Up | RBW | Frequency | PoweraAbs | ALimit Range Low Range Up | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 1.000 GHz 1.000 MHz 962.70265 MHz -53.37 dém -26.37 db 30.000 MHz 1.000 GHz 1,000 MHz 985.21489 MHz -53.48 dam -28.48 d&
1.000 GHz 2,475 GHz 1.000 MHz 2,47445 GHz -43.14 dBm -18.14 dB 1.000 GHz 2,475 GHz 1,000 MHz 2,45601 GHz -52.27 dBm -27.27 d8
2,715 GHz 3,000 GHz 1.000 MHz 2,95051 GHz -52.13 dBm -27.13 dB 2.715 GHz 3,000 GHz 1,000 MHz 2,95207 GHz -52.26 dém -27.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 4,99300 GHz -45.07 dBm -20.07 db 3.000 GHz 7.000 GHz 1,000 MHz 5.18198 GHz -37.58 d&m -12.56 d&
7.000 GHz 10.000 GHz 1.000 MHz 9.92976 GHz -51.30 dBm -26.30 dB 7.000 GHz 10.000 GHz 1,000 MHz 7.77262 GHz -50.53 dBm -25.53 dB
10.000 GHz 14.000 GHz 1.000 MHz 13,94076 GHz -50.00 dBm -25.00 dB 10.000 GHz 14,000 GHz 1,000 MHz 11,3895 GHz -49.93 dém -24.93 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.67329 GHz -46.46 dBm -21.46 db 14.000 GHz 18.000 GHz 1,000 MHz 1598200 GHz -46.72 dam -21.72 d8
18.000 GHz 27.000 GHz 1.000 MHz 19.02119 GHz -46.87 dBm -21.87 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.04019 GHz -46.87 dBm -21.87 dB
" ”» ]
L i ] L J1 ] -
Data: 21. 18 Date
Highest Channel / QPSK
. oo
Spectr l A
Ref Level 0.00 dém Offset 9.95 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
-10 dBme nURIOUS LINE ARe na
-20 dBm
_SPURIOUS_LINE_ABS_
-40 dBm
-50 dBm i —_— A PP anria, e o, Al
p—
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
fSpurinus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 988.12344 MHz -53.41 dBm -28.41 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46744 GHz -52.70 dBm -27.70 dB
2,715 GHz 32.000 GHz 1.000 MHz 2.71507 GHz -41.93 dBm -16.93 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.37095 GHz -36.27 dBm -11.27 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.99075 GHz -51.24 dBm -26.24 db
10,000 GHz 14,000 GHz 1,000 MHz 13,97725 GHz -48,74 dBm -24.74 db
14.000 GHz 18.000 GHz 1.000 MHz 17.68229 GHz -46.66 dBm -21.66 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.04218 GHz -46.79 dBm -21.79 dB
i ] « w )
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SPORTON LAB.

FCC RF Test Report

Report No. : FG250507B

LTE Band 41/ 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Spec

Data: 21.

18:49:40

Ref Level 0.00 dBm  Offset 9.98 db Mode Auto Sweep Ref Level 0.00 dBm  Offset 9.98 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck Limit ¢heck PABS
.10 dSME—pRERIGHE—ENE—ABE— nak 10 dBIP—PRUREOU S AE—AB S nab
20 ds -20 dB
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-40 dam -40 dBm +
R PP P pni, s - P — A e g, (A sttty | Bt oot AL
50 dém A S0 dBm —— .
-60 dB -60 dB
-70 d8 -70dB
80 dam -80 dem
-90 dém -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Epurious Emissions [Spurious Emissions
Range Low Range Up | RBW | Frequency | PoweraAbs | ALimit Range Low Range Up | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 1,000 GHz 1,000 MHz 984,01004 MHz -53.64 dbm -28.64 dB 30.000 MHz 1.000 GHz 1,000 MHz 940,61719 MHz -53.46 dem -26.46 di
1.000 GHz 2,475 GHz 1.000 MHz 2,47371 GHz -48.60 dBm -23.60 dB 1.000 GHz 2,475 GHz 1.000 MHz 2,45122 GHz -52.57 dém -27.57 d&
2.715 GHz 3.000 GHz 1,000 MHz 294381 GHz -52,03 dBm -27.03 dB 2.715 GHz 3.000 GHz 1,000 MHz 296345 GHz -52,06 dém -27.06 dB
3.000 GHz 7.000 GHz 1,000 MHz 499350 GHz -45.00 dbm -20.00 dB 3.000 GHz 7.000 GHz 1,000 MHz 517748 GHz -38.32 dém -13.32 dg
7.000 GHz 10.000 GHz 1.000 MHz 9.94576 GHz -50.99 dBm -25.99 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.76612 GHz -50.63 dém -25.63 d&
10.000 GHz 14,000 GHz 1,000 MHz 1266792 GHz -49,69 dBm -24.69 db 10.000 GHz 14,000 GHz 1,000 MHz 13,99925 GHz -49.63 dém -24.63 dB
14.000 GHz 16.000 GHz 1.000 MHz 15,97000 GHz -46.63 dbm -21.63 dB 14.000 GHz 16.000 GHz 1,000 MHz 15,97400 GHz -46.61 dém -21.61 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.04219 GHz -46.59 dBm -21.59 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.02819 GHz -46.85 dBm -21.85 dB
L i ] L J1 ] -

Highest Channel / QPSK

21.NOV.2

Spectr luf
Ref Level 0.00 dém Offset 9.95 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
-10 dBme—$PURICUS HINE ABS| na
-20 dBm
_SPURIOUS_LINE_ABS_
-40 dBm
50 dBm _ P SR A LV SR PRV
M i
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
fSpurinus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 940.13243 MHz -53.58 dBm -28.58 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.45491 GHz -52.67 dBm -27.67 dB
2,715 GHz 32.000 GHz 1.000 MHz 2.72319 GHz -48.12 dBm -23.12 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.36145 GHz -35.92 dBm -10.92 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.96426 GHz -51.30 dBm -26,30 db
10,000 GHz 14,000 GHz 1,000 MHz 13.98775 GHz -48,72 dBm -24,79 db
14.000 GHz 18.000 GHz 1.000 MHz 15.97750 GHz -46.59 dBm -21.59 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.04518 GHz -46.74 dBm -21.74 dB
1
j ] ] A
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SPORTON LAB.

FCC RF Test Report

Report No. : FG250507B

LTE Band 41/ 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

[ spect

Ref Level 0.00 dBm
SGL Count 100/100

Offset 9.98 dB

Mode Auto Sweep

Ref Li

evel 0.00 dém

SGL Count 100/100

Offset 9.93 d& Mode Auto Sweep

Data: 21.

@1 AvgPwr @1 AvgPwr
Limit Gheck Limit ¢heck PABS
.10 dSME—pRERIGHE—ENE—ABE— nak 10 dBIP—PRUREOU S AE—AB S nab
-20 dB 20 dB
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-40 dém -40 dBm 1
=0 dom [ P— A A =0 cam. PR PP S
[V E——_ - = ==
-60 dB -60 dB
70 dB -70 de
-80 dam -80 dBm
-90 dBm o0 dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Epurious Emissions [Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs ALimit Range Low Range Up | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 1.000 GHz 1.000 MHz 965,33983 MHz -53.53 dBm -28.53 db 30.000 MHz 1.000 GHz 1,000 MHz 979.88256 MHz -53.40 dam -28.40 de
1.000 GHz 2,475 GHz 1.000 MHz 2,47482 GHz -52.58 dbm -27.58 dB 1.000 GHz 2,475 GHz 1,000 MHz 2,46744 GHz -52.59 dBm -27.59 dB
2,715 GHz 3,000 GHz 1.000 MHz 2,94794 GHz -52.27 dBm -27.27 d 2.715 GHz 3,000 GHz 1,000 MHz 2,95521 GHz -52.19 dBm -27.19 dB
3.000 GHz 7.000 GHz 1.000 MHz 4,99400 GHz -44.54 dBm -15.54 dB 3.000 GHz 7.000 GHz 1,000 MHz 5.17298 GHz -37.28 dam -12.26 d&
7.000 GHz 10.000 GHz 1.000 MHz 9.99575 GHz -51.12 dBm -26.12 dB 7.000 GHz 10.000 GHz 1,000 MHz 7.75912 GHz -50.33 dBm -25.33 dB
10.000 GHz 14.000 GHz 1.000 MHz 11,30500 GHz -49.70 dBm -24.70 dB 10.000 GHz 14,000 GHz 1,000 MHz 13,99875 GHz -49.30 dém -24.80 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.99100 GHz -46.54 dBm -21.54 dB 14.000 GHz 18.000 GHz 1,000 MHz 1600750 GHz -46.40 dam -21.40 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.00619 GHz -46.78 dBm -21.78 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.05619 GHz -46.72 dBm -21.72 dB
L i ] L J1 ] -

Highest Channel / QPSK

Spectr

Ref Level 0.00 dBm
SGL Count 100/100

Offset 9.95 db

Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PABS
-10 dime—$PURIOUS FINE ARS nA
-20 dBm
_SPURIOUS_LINE_ABS_
-40 dBm
50 dBm p— e S — A P, el e,
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
fSpurinus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 930.92204 MHz -53.64 dBm -28.64 db
1.000 GHz 2.475 GHz 1.000 MHz 2.44606 GHz -52.87 dBém -27.87 dB
2,715 GHz 32.000 GHz 1.000 MHz 2.72461 GHz -45.38 dBm -20.38 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.352486 GHz -35.90 dBm -10.90 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.96776 GHz -51.21 dBm -26.21 db
10,000 GHz 14,000 GHz 1,000 MHz 12.68841 GHz -48.83 dBm -24,83 db
14.000 GHz 18.000 GHz 1.000 MHz 15.98800 GHz -46.76 dBm -21.76 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.03368 GHz -46.76 dBm -21.76 dB
—————

J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG250507B

LTE Band 41/ 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Data: 21.

Spectrum [ spect 'y
Ref Level 0.00 dBm  Offset 9.98 db Mode Auto Sweep Ref Level 0.00 dBm  Offset 9.98 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit Gheck Limit ¢heck PABS
.10 dSME—pRERIGHE—ENE—ABE— P 10 dBIP—PRUREOU S AE—AB S aak
20 ds -20 dB
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-40 dam -40 dBm
g i, LT E P VY. LYY s A
50 dBm - S0 db o
-60 dB -60 dB
-70 d8 -70dB
80 dam -80 dem
-90 dém -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Epurious Emissions [Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs ALimit Range Low Range Up | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 1.000 GHz 1,000 MHz 942,07146 MHz -53.56 dbm -28.56 dB 30.000 MHz 1.000 GHz 1,000 MHz 940,13243 MHz -53.60 dém -26.60 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.13713 GHz -52.74 dBm -27.74 dB 1.000 GHz 2,475 GHz 1.000 MHz 2,47482 GHz -52.00 dém -27.00 d&
2.715 GHz 3.000 GHz 1,000 MHz 296404 GHz -52,45 dBm -27.45 db 2.715 GHz 3.000 GHz 1,000 MHz 294337 GHz -52,33 dém -27.33 dB
3.000 GHz 7.000 GHz 1,000 MHz 499450 GHz -45.34 dbm -20.34 dB 3.000 GHz 7.000 GHz 1,000 MHz 516848 GHz -40.03 dém -15.03 d&
7.000 GHz 10.000 GHz 1.000 MHz 9.95776 GHz -51.22 dBm -26.22 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.75262 GHz -50.61 dém -25.61 di
10.000 GHz 14,000 GHz 1,000 MHz 13,98875 GHz -49,74 dBm -24.74 dB 10.000 GHz 14,000 GHz 1,000 MHz 12,65792 GHz -49.81 dém -24.81 dB
14.000 GHz 16.000 GHz 1.000 MHz 17.67829 GHz -46.61 dbm -21.61 dB 14.000 GHz 16.000 GHz 1,000 MHz 15,96700 GHz -46.79 dém -21.79 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.02019 GHz -46.81 dBm -21.81 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.03969 GHz -46.63 dBm -21.63 dB
L i ] L J1 ] -
Date 19:45:54

Highest Channel / QPSK

Spectr luf
Ref Level 0.00 dém Offset 9.95 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
-10 dBme—$PURICUS HINE ABS| na
-20 dBm
_SPURIOUS_LINE_ABS_
-40 dBm
50 dBm _ e A s s
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
fSpurinus Emissions
Range Low | Range Up | RBW Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 950.79710 MHz -53.63 dBm -28.63 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.44201 GHz -52.59 dBm -27.59 dB
2,715 GHz 32.000 GHz 1.000 MHz 2.72419 GHz -51.35 dBm -26.35 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.342486 GHz -36.08 dBm -11.08 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.96876 GHz -51.28 dBm -26.28 db
10,000 GHz 14,000 GHz 1,000 MHz 13.97575 GHz -48.86 dBm -24.86 db
14.000 GHz 18.000 GHz 1.000 MHz 15.92851 GHz -46.52 dBm -21.52 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.03319 GHz -46.71 dBm -21.71dB
1
j ] axi
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s=amranas. FCC RF Test Report Report No. : FG250507B

Frequency Stability

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit

BW 10MHz Note 2.

Temperature (°C) VE)\I/I)éIlg)e Deviation Result
(Ppm)
50 Normal Voltage 0.0021
40 Normal Voltage 0.0016
30 Normal Voltage 0.0009
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0019
0 Normal Voltage 0.0012

-10 Normal Voltage 0.0017 PASS
-20 Normal Voltage 0.0023
-30 Normal Voltage 0.0022
20 Maximum Voltage 0.0018
20 Normal Voltage 0.0000
20 Battery End Point 0.0014

Note:
1. Normal Voltage =3.85 V ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
Sporton International Inc. (Kunshan) Page Number 1 A96 of A121
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s=amranas. FCC RF Test Report Report No. : FG250507B

LTE Band 71

Peak-to-Average Ratio

Mode LTE Band 71/ 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.22 6.20 6.46 PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FG250507B

LTE Band 71/ 20MHz / QPSK

LTE Band 71/ 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
o att 30 08 AQT 2 ms ® RBW 20 MHz o att 30 08 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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CF 680.5 MHz Mean Pwr + 20.00 dB CF 680.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2214 dbm 28,31 dbm 6.17 d8 2.41 0B .32 0B 5.22 0B 57108 Trace 1 [ 20,99 dem 28,32 dbm 7.33 d8 3.07 d8 5.01d8 5.20 d8 5.84 08
I ——— I e——

LTE Band 71/ 20MHz / 64QAM

Middle Channel / Full RB

Spectrum b
Ref Level 30.00 cbm  Offset 14,00 db
o att 30 08 AQT 2 ms ® RBW 20 MHz
@152 view
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|
CF 680.5 MHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 [ 19.94 dem 27,73 dbm 7.79 d8 3.01 08 5.16 0B 5.45 0B .28 0B
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s=amranas. FCC RF Test Report Report No. : FG250507B

26dB Bandwidth

Mode LTE Band 71 : 26dB BW(MHz)
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 512 | 497 | 9.99 | 9.83 | 14.66 | 14.45 | 18.74 | 19.06
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s=amranas. FCC RF Test Report Report No. : FG250507B

LTE Band 71

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.08 dBm)| ™M1[1] 15.01 dBm)
678.66200 MHz 678.94200 MHZ,
= nd 26.00 dB @ ndB 26.00 dB
. e T ST T AT 5.115000000 MHZ 04 - AV v VAN 4.965000000 MHZ]
T Q factor 132.7] i Q factor \ 136.7
i [ A
a — 0 f
r i ¥
-10 7 -10 d
I / 3\
/ \
204 17 'y 20 v
(A T Bl I 3 / \
Sndems B Ay
40 df 40 de
50 d S0 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 678.682 MHz 15.98 dBm nd@ down 5.115 MHz M1 67B.942 MHz 15.01 dBm nd@ down 4,965 MHZ
T1 1 677.963 MHz -10.13 dbm nd8 26.00 dB T1 L 676.032 MHz -10.88 dBm nd8 26,00 d8
T2 1 683.077 MHz -10.16 d8m Q factor 132.7 T2 1 6B2.998 MHz -11.17 d8m Q factor 136.7
L I 4 - [S JL 4 -

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] 17.18 dbm)| MI[1] 16.89 dBm
678.9020 MHz 2 681.4790 MHz
= DB 26.00 dB @ i X ndB 26.00 dB
o sl T e - .990000000 MHZ 04 o et s i - A W .830000000 MHZ]
Q factor 67.9) / Q factor 69.3
0 di 0di 1
= T/ e
- (2
-1 d ¥ 10 di \i -
20 d - 20 d
. N ‘r" ~ ., ~ /
=Yy o _ Ly v—— ]
40 df 40 de
50 d S0 d
60 d -60 di
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 678.302 MHz 17.18 dam nd8 down 9.99 MHz ML L 5B1.479 MHz 16.89 dam nd8 down 9,83 WHZ
T1 1 675.505 MHz -6.63 dBm nd8 26.00 d T1 L 675.605 MHz -8.79 dBm nd8 26,00 d8
T2 1 685.495 MHz -8.73 dBm Q factor 67.9 T2 1 6BS.435 MHz -8.92 dBm Q factor 69.3
L I 4 - [S JL 4 -
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Report No. : FG250507B

LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

trum s
Ref Level 30.00 GBm  Offset 14,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 14,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.30 dBm) ™M1[1] 14.96 dBm)
E 683.3470 MHz 681.9390 MHz
20 M1 20
A e 26.00 dB ndB 26.00 dB
w0 P A W N B "f,.»-'-v‘ 14.655000000 MHz| 104 P L L e e LB, I 14.446000000 MHz
T Q factor \ 16.6 ; Q factor \ 47.2
|
od " od . !
‘)J | -
10 df 10 d ‘{
J [ \
20 d t 20 d ," A
! { A
. A= -30
RS A==y AT e 7
¥ eV AV AT T
-40 di
50 d -50 di
-60 d 60 d
1001 pts Span 90.0 MHz CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 683.347 MHz 16.30 dBm ndB_down 14.655 MHz ML 581,039 MHz 14.95 dBm ndB_down 14,446 MHZ
TL 1 673.247 MHz -9.56 dBm ndd 26.00 dB T1 L £73.277 MHz -11.04 dBm ndd 26.00 dB
T2 1 687.903 MHz -9.44 dBm qQ factor 46.6 T2 1 5B7.723 MHz -11.06 dam qQ factor 47.2
L ] J ) \ JU J -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

TEL : +86-512-57900158

FCCID:

2AMBHRY?2268

trum &3 ectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  18.5us @ VBW 1MHz Mode Auto FFT o Att a0 dE SWT  18.5ps @ VBW 1 MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.41 dBm) ™M1[1] 14.95 dBm)
. 685.0550 MHzZ 676.2640 MHz
= ndi 26.00 dB @ nd 26.00 dB
w0 A PR it s Camra T AT ,f’ww.f 18.741000000 MHz| 104 ~ . mr’: Ve vy L e Wi 19.061000000 MHz
[ Q factor ¥ \ 36.6 Ii v Q factor 5.5
s / | o |
| 1 |
10 df ’* - -10 di -
A \
20 d . \ 20 di
/ \ v
-0 e ke v T Pt TS A
Drmml “’
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 585,855 MHz 15.41 dam nd8 down 18.741 MHz ML 576.264 MHZ 14.35 dam nd8 down 19,061 MHz
T1 1 671.185 MHz -9.99 dBm nd8 26.00 dB T1 L 670,95 MHz -11.58 dBm nd8 26,00 d8
T2 1 689.931 MHz -10.22 dém Q factor 36.6 T2 1 690.01 MHz -11.60 d8m Q factor 5.5
L ] J ) \ JU J
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Occupied Bandwidth

Mode LTE Band 71 : 99%0BW(MHz)
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 453 | 450 | 899 | 9.11 |13.46|13.43|17.82|17.86
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